
SPARE PARTS LIST
PAGE 1

MODEL NO. SA7000C

ITEM PART NO. DESCRIPTION QTY NOTE
001 418517-3 Csatlakozófedél   1
002 231037-8 Nyomórugó 7 3600NB/9609HB/09   1
004 317752-9 Hajtómuház   1
005 266173-1 Önmetszo csavar M5x30   4
006 152539-0 GRIP 36 COMPLETE   1
007 210043-6 BALL BEARING 608LLB   1
008 961055-9 Seeger-gyuru S-15 961055-9   1
009 227460-3 Fogaskerék   1
010 285809-3 Tengelycsapágy 9218SB   1
011 211228-7 Golyóscsapágy 6202DDW*   1
012 267215-4 Alátét 15   1
013 213720-9 O-gyuru 67 213720-9   1
014 317754-5 Csapágyház   1
015 922221-3 Imbuszcsavar M5x16 922221-3*   4
016 153785-8 Tengely   1
017 254011-9 Ék 4 254011-9   1
022 213026-5 O-gyuru   1
023 256483-4 Rögzíto stift   1
026 211106-1 Golyóscsapágy 6201LLB 211106-1   1
027 253759-0 Lapos Alátét 12 JN3200/JS3200/   1
028 317753-7 Hajtómuház fedél   1
029 240070-9 Ventillátor   1
030 513574-7 Forgórész SA7000C   1

INC. 29,31-33
031 681660-3 Szigetelo alátét   1
032 267281-1 Alátét 31   1
033 210005-4 Golyóscsapágy 608DDW 210005-4*   1
034 421720-7 Gumigyuru 5604R*   1
035 266029-8 Önmetszo csavar M5x65*   2
036 418528-8 Terelolap (SA7000)   1
037 625708-1 Állórész   1
038 183778-1 Motorház   1

INC. 39
039 819063-3 MAKITA címke*   2
040 191957-7 Szénkefe, CB-204 191957-7*   1
041 643700-5 Szénkefetartó-sapka 7-18 64370   2
042 860298-9 NAME PLATE SA7000C   1
043 631600-1 Szab.elektronika   1
044 418518-1 Persely   1
045 650213-9 Kapcsoló   1
047 265995-6 Önmetszo csavar M4x18*   4
048 183784-6 HANDLE SET   1

INC. 55
049 265995-6 Önmetszo csavar M4x18*   2
050 687052-4 Kábel-feszültségmentesíto 6870   1
051 682573-1 Kábelvédo   1
052 665865-3 Power supply cord  1.0-2-2.5   1
055 183784-6 HANDLE SET   1

INC. 48
056 816814-5 INDICATION LABEL   1
057 271420-7 Beállítótárcsa SA7000   1
058 255058-6 Csapszegecs 2 9227CB*   1
059 233002-3 Nyomórugó 3 T1022DW/9227CB*   1
060 961052-5 Seeger-gyuru S-12 961052-5   1
A01 224515-5 SANDING LOCK NUT 14-48   1
A02 265136-4 Round Head Screw  M14x10   2
A03 418529-6 Hajtómuház-borítás SA7000   1
A04 743012-7 RUBBER PAD 170   1



SPARE PARTS LIST
PAGE 2

MODEL NO. SA7000C

ITEM PART NO. DESCRIPTION QTY NOTE
A05 782407-9 LOCK NUT WRENCH  35   1



SERVICE DRAWING
PAGE 1

MODEL NO. SA7000C


